[TEMIPART NO.|_ DESCRIPTION QTY
1_[ 7107275 [FRAME, ALUMINUM BASE SVC ASSY WITH LABELS
1.1 BASE TUBE, AL CORNER MOUNT FRAME 13,25" C-C
1.2 PLATE, HORIZONTAL BASE FRAME, AL, 13.25" C-C
1.3 SUB-FRAME, ALUMINUM HORIZONTAL 13.25"C-C
1. AXLE, & 625 X 21.91
1.5 BRACKET, AXLE HORIZONTAL 2
1.6 OLT, 5/16™-18 x 2 1/4" 4
1.7 WASHER, SADDLE 5/18 X 1.0 X 0.060 2
1.8 UT, 5/16™-18 NYLOCK 4
1.9 BOLT, 3/8"-16 x 3/4"
f1.10 UT, 3/8"-16 WHIZ
2 | 7107277 [HANDLE, REAR ALUMINUM 13,25 C-C
2.1 HANDLE TUBE, AL CORNER MOUNT FRAME 13.25" C-C
2.2 PLATE, DASHBOARD 13.25" C-C_
2.3 HOLDER, NOZZLE 3PC RUBBER STRIP
2.4 HOLDER, NOZZLE 2PC RUBBER STRIP
2.5 SCREW, TORX PANHEAD 1/4-20 X 3/4 4
3 [ 7107286 [ENGINE, SVC ASSEMBLY GX390 RED HONDA
7105453 [KEY, SHAFT 1/4" X 1/4" X 1-1/2"
15 | 7105982 [CATPUMP, SVC ASSY
5.1 [ 7107583 [CAT 6/DX39G 11 _
5.2 INLET FITTING, 3/4GHT X 1/2NPTM
5.3 COUPLER, 3/8" QC-F x 3/8" NPTF
1 5.4 PLUG, 3/8"NPTM -
5.5 VALVE, THERMAL RELIEF 1/4" NPT[M]
5.6 BOLT, 3/8-16 x 1-1/4 HHCS GR5 4
5.7 WASHER, 3/8" SPLIT-LOCK
6_| 7105376 [KIT, 10" WHEEL SERVICE 2
6.1 WHEEL, 13" BLAC
162 WASHER, 5/8" FLAT
6.3 CLIP, E-TYPE 0.625 X 0.042
/[ 7107262 [FOOT KIT, SERVICE KIT Z
(A FOOT, RECESSED RUBBER INSERT
1172 SCREW, M6-1,0 X 31,8MM TORX PANHEAD W/SHOULDER
173 SPRING, .875 X_.600 WAVE TYPE
7.4 WASHER. 5/16 X ,045
8 | 7103277 [HARDWARE KIT, ENGINE MOUNTING
18] BOLT, 3/8"-16 x 2" SERRATED FLANGE 4
182 NUT, 3/8"-16 WHIZ
9 [ 7103279 [KIT, PUMP MOUNTING HARDWARE ]
9.1 OLT, 3/8-16 x 1-1/4 HHCS GR5
192 WASHER, 3/8" SPLIT-LOCK y
10 | 7104570 |[HARDWARE KIT, HANDLE MOUNTING 2
1101 BOLT, SADDLE 5/16-18 X 2"
1102 NOB, HANDLE @1.72 5/16-18 INSERT
i 7106671 [HANDLE GRIP KIT, SIMPSON WHITE ON BLACK
2 [ 7106201 [NOZZLE SET, 3.2 QC-M 5PC
3 (7107183 [GUN, 4500PSl. 6.6GPM, 3/8 QC[M] W/DIAL-N-WASH
4 [ 7103261 [LANCE, 31" 1/4"QC-F x M22(M]
5 [ 7103642 [HOSE, 3/8"x 50 x 4500PS| WIRE BRAID
6 [ 7102207 [SOAP HOSE AND FILTER KIT
{17 [ 7102045 [TOOL, NOZZLE CLEANING, UNIVERSAL
{18 [ 7107211 IMANUAL, ALH4240 MODEL SPECIFIC OPERATOR'S
{19 [ 7107212 [BOX, ALF4240 MODEL SPECIFIC SHIPPING
* NOT SHOWN

PUMP IDENTIFICATION TABLE

MACHINE SERIAL NO.

PUMP TYPE PUMP PART NO.|PUMP KIT NO.

PUMP, 4000PSI@4.0GPM 7103265 7105982

ONLY THE LATEST VERSION OF THE PUMP IS
AVAILABLE FOR REPLACEMENT

NAME

DATE

DRAWN

MAV

9/4/2013

CHECKED MG

10/9/2013

FNA-GROUP

1265 INDUSTRIAL STREET, DECATUR, AR 72722

ENG APPR. SCW

10/9/2013

MFG APP|

R. JCP

10/9/2013

Q.A. APPR. KB

10/9/2013

SERVICE APPR. DH

10/8/2013

PROPRIETARY AND CONFIDENTIAL
THE INFORMATION CONTAINED IN

THIS DRAWING IS THE SOLE

PROPERTY OF FNA-GROUP. ANY
REPRODUCTION IN PART OR AS
A WHOLE WITHOUT THE WRITTEN
PERMISSION OF FNA-GROUP IS

PROHIBITED.

TITLE:

ALH4240

SIZE [DWG. NO. REV.

A 60688-S A

SCALE: N/A | ECN# DC13-0269 [ sHeer1 oF 6

wwwwwwwwww


dhattan
Typewritten Text

dhattan
Typewritten Text
7107583

dhattan
Typewritten Text


REV.

DWG. NO.

60688-S

[ sHeeT20F 6

SIZE

A

SCALE: N/A |ECN# DC13-0269




AN

CAT PUMP, SVC ASSY™
PARTNO. 7105982

PART NO. DESCRIPTION

7103265 |CAT 67DX39Gll

7100051 |INLET FITTING, 3/4GHT X 1/2NPTM

7100019 |[COUPLER, 3/8" QC-F x 3/8" NPTF

7102470 |PLUG, 3/8" NPTM

7101359 |[VALVE, THERMAL RELIEF 1/4" NPT(M)

oo orjon|on|on | H
\IO\(nAOOI\)—'Z

1
1
1
1
1
BOLT, 3/8-16 x 1-1/4 HHCS GRS 4
WASHER, 3/8" SPLIT-LOCK 4

SIZE [DWG. NO. REV.
A 60688-S A
N# DC13-0269

SCALE:. N/A [EC [ sHeer 3 oF




LANCE, 31" 1/4"QC-F x M22(M)
PART NO. 7103261

HOSE, 3/8" x 50" x 4500P3| WIRE BRAID
PART NO. 7103642

SOAP HOSE & FILTER KIT
PART NO. 7102207

SIZE [DWG. NO. REV.
A 60688-S
SCALE: ECN# DC13-0269 SHEET 4 OF




37

MODEL

255 —

67DX39G11.AFN

FNA PART NO.
7103265

PARTS LIST

—_
-~
=

—_ -
=~
(7=

167
166

—_
[=z]
B

163
162

—y
(=2}
>

167
166

(=2}
—

160

DISCHARGE

oiscrarae

| ITEM [PART NO.

DESCRIPTION

[oTy]

| ITEM |PART NO.|

DESCRIPTION

[ory|
S 7103400 |SCREW, HH, SEMS (M8 x 25) 4 106 N/A SEAL, LPS W/S-SPG 3
8 7103401 |COVER, ADAPTOR BEARING 1 120 7103415 |CASE, SEAL 3
10 7103402 |O-RING, BEARING COVER - 70D 1 121 N/A O-RING, SEAL CASE - 70D 3
11 7103402 |SEAL, OIL CRANKSHAFT - 70D 1 127 N/A V-PACKING 3
15 7103403 |BEARING, BALL - INNER i | 128 N/A ADAPTOR, MALE 3
20 7103404 |ROD, CONNECTING 3 160 N/A O-RING, INLET VALVE SEAT - 70D S
24 7103825 |PLUG, OIL CAP 1 161 N/A SEAT, INLET 3
25 7103406 |CRANKSHAFT (10.3MM) 1 162 N/A BACK-UP RING, DISCHARGE SEAT 3
27 7103407 |BEARING, BALL - OUTER 1 163 N/A O-RING, DISCHARGE SEAT - 70D 3
32 7102604 |CAP, OIL FILLER W/ O-RING 1 164 N/A SEAT DISCHARGE 3
33 7102617 |O-RING, FILLER CAP - 70D 1 166 N/A VALVE 6
37 7103056 |GUAGE, OIL BUBBLE W/ GASKET - 80D 1 167 N/A SPRING 6
38 7102970 |GASKET, FLAT, OIL GUAGE - 80D 1 168 N/A RETAINER, SPRING, INLET 3
48 7101762 |PLUG, DRAIN 1 169 N/A RETAINER, SPRING, DISCHARGE 3
49 7102617 |O-RING, DRAIN PLUG - 70D 1 172 N/A O-RING, VALVE PLUG - 90D 3
53 7103408 [CRANKCASE 1 174 7103416 |PLUG, VALVE W/ O-RING 3
64 7103409 |PIN, CROSSHEAD 3 185 7103417 |HEAD, MANIFOLD 1
65 7103410 |ROD, PLUNGER 3 188 7103418 |SCREW, HSH (M8 x 65_ 8
70 7102804 |SEAL, OIL CRANKCASE - 70D 3 255 7103419 |ASSY, BOLT MOUNT, GAS 1
75 7103411 |SLINGER, BARRIER 3 300 7103420 |KIT, SEAL il
90 7103412 |PLUNGER (M14 x 28) 3 310 7103421 |KIT VALVE 1
98 N/A WASHER, SEAL - 90D 3 400 N/A UNLOADER, INTEGRAL 1
99 7103413 |REATAINER, PLUNGER 3 469 7107530 |INJECTOR, CHEMICAL FIXED 1
100 7103414 |RETAINER, SEAL 3
FNA GROUP REV. B DC14-0043

SIZE [DWG. NO.

A 60688-S

REV.

A

SCALE: N/A |ECN# DC13-0269

[ sHeeTs oF 6




MODEL
67DX39G1I.AFN
INTEGRAL UNLOADER
SPECIFICATIONS U.S. Measure Metric Measure
FIOW cte et seeeeee. 3.9 QPM {14.8 I/m)
PSI Range... ... 100-4000 psi (7-275 bar)
Inlet Port ... 1/2" NPTF (172" NPTF)
Discharge Port W/Chemical Injector.....3/8" NPTM 3/8" NFTM
401 D) 4“2\@
@ ﬁ@ 403 404
R
403
~g
41 0\5
=
425.
428\%
-
418 415 ]
CompletePiston
Assembly 4]25'%
| 126
% 47% 0
430 —*
423 Repair
rmg Kit
435\0
435\@
4@/ = DISCHARGE
4M 8

Check Valve

{INLET AUXILIARY

DiscHARGE 469
ITEM |PART NO.|

DESCRIPTION [oty]

401 | 7103423 |HANDLE, ADJUSTING
402 | 7103424 [CAP, ADJUSTING

403 [ 7103425 [NUT, LOCKING (M25x 1)
404 [ 7103426 |SCREW, SET (M4 x 4)
408 | 7103427 |SPRING, PRESSURE
410 [ 7103428 |RETAINER, SPRING

412 N/A STEM, PISTON

414 N/A BACK-UF RING, PISTON STEP

415 N/A O-RING, PISTON STEM - 90D

418 N/A ASSY, FISTON INCLUDED IN REPAIR KIT
423 N/A O-RING, VALVE RETAINER - 70D
424 N/A RETAINER, PISTON

425 N/A RETAINER, PISTON

426 N/A WASHER

428 N/A O-RING, PISTON RETIAINER - BOD
429 N/A O-RING, VALVE RETAINER - 70D
430 N/A BACK-UP RING, VALVE RETAINER
435 N/A VALVE/BALL ASSEMBLY

436 N/A SEAT

437 N/A O-RING, SEAT - 70D

438 | 7103429 |SEAT, CHECK VALVE

439 N/A O-RING, CHECK VALVE SEAT - 70D
443 | 7103430 [VALVE, CHECK W/NBR O-RING
444 | 7103431 [SPRING, CHECK VALVE

446 N/A O-RING, BODY - 80D

460 | 7103432 |FITTING, DISCHARGE (3/8" NPTM)
468 | 7103432 |KIT, O-RING

469 | 7103122 [INJECTOR, CHEMICAL FIXED

470 | 7103433 [REPAIR KIT

471 | 7107574 |KIT, CHECK VALVE

o e e R e o o e e e e e el el e e e e e el e e e e e e e e

FNA PART NO.
7103265

997200 FIXED CHEMICAL INJECTOR

SPECIFICATIONS U.S. Measure Metric Measure
BN e e e 40, QP (14.8 I/m)
Nozzle Orifice ... awsrsisnss 240 M (2.0 mm)
HOSE Barh cnsssrormamsmmnsmanwsranninsamsies 1/4” (1/4”)
Tapped Barb 8/32" UNF (8/32" UNF)
Inlet Port.... ... M20x1.0 (M20x1.0)
Discharge Port . 3/8” NPTM (3/8”" NPTM)
Weight .......... 93 0Z. (0.15 kg)
Dimensions... L2 X1 1757 (51 x 25 x 45 mm)

472
4
P 475 —
_—

o 477 —483

o Repair it
73 —

gy,
480 Discharge

ITEM [PART NO.| DESCRIPTION [oTY]
472 N/A |[BARB 1
476 N/A _|O-RING, BARB - 70D 1
477 N/A  [BALL 1
478 N/A [SPRING 1
479 | 7107530 | ORIFICE 1
480 N/A |BODY 1
483 | 7107575 |KIT, REPAIR 1

CHEMICAL INJECTOR PERFORMANCE CHART

Orifice Maximum Maximum Pressure Drop Across
Size Injecting Chemical Injector At System
Pressure Draw Pressure (4000 psi)
2.0mm 358 psi 76.8 oz/min 288 psi

Optimum performance of chemical injector occurs with 35 ft. high pressure
hose and a minimum 3/8" 1.D. The type of hose , extended lenghts, reduced
1.D. and fittings may create back pressure in excess of the low pressure
nozzle rating and prevent the injector from drawing chemical.

Deduct hose friction loss from above low psi nozzle. Contact

Cat Pumps for assistance with other options.

CAUTION: Deduct the pressure drop shown in the performance chart
from your desired system pressure to arrive at the maximum high prassure
nozzle rating. This is essential to avoid over-pressurizing the pump.

UNLOADER TYPE

An integral unloader with built-in by-pass is part of the discharge manifold
to provide system pressure regulation and pump protection. This pump
also includes a fixed chemical injeclor for chemical application.

OPERATION:

Pump should be purged of air before commencing with operation. Liquid
must flow through the pump without discharge restriction to assure full
system pressure is reached.

Install a pressure gauge close to the manifold head of the pump to assist
in setting system pressure and to periodically monitor system pressure,
Setting and adjusting the unloader pressure must be done
with the system turned on. Start the system with the unload-
er backed off to the lowest pressure setting (counterclock-
wise direction). Squeeze the trigger and read the pressure on
the gauge at the pump. Do not read pressure at the gun or
nozzle. If more pressure is desired, release the trig-
ger, turn adjusting cap one quarter turn in a clockwise direc-
tion. Squeeze the trigger and read the pressure. Repeat this
process until the desired system pressure is reached. Thread lock-
ing nut up to adjusting cap and tighten set screw. All high
pressure systems should have a secondary relief valve. Set secondary
relief valve 200-300 psi above the unloader setting.

NOTE: Pressure is not set at the factory.
SERVICE:

The unloader should be serviced on the same schedule as the seals
in the pump. Refer to 67DX Service Manual for servicing of seals and
valves, torque requirements and diagnosis and maintenance chart.

FNA GROUP REV.B DC14-0043 zmews

A 60688-S

REV.

A

SCALE:  N/A |ECN# DC13-0269

[ sHeeT 6 oF 6




	60688-S BOM
	Drawing View1

	EXPLODED VIEW
	Drawing View3

	PUMP
	Drawing View4

	GUN, LANCE, HOSE, & CHEM KIT
	Drawing View5
	Drawing View6
	Drawing View7
	Drawing View8

	PUMP INFO PG. 1
	PUMP INFO PG. 2



